



Die Ergebnisse beziehen sich nur auf die Prüfmuster. Die auszugsweise Vervielfältigung unserer Berichte ist nur mit schriftlicher Genehmigung der TESTEX AG gestattet.
The test results only relate to the test samples. Partial reproduction of our reports are only allowed with written approval of TESTEX AG

AMAZING Co., Ltd.
Mr. Charles Kay
#1701-1212, ZuGonf 17 Complex
Chang 4- Dong, DoBong-Gu
132-787-Seoul
South Korea

Fax in advance: +82 2 6223 6077

Zurich, 06.01.2011 / me

TEST REPORT NO. SEIO 073112.1
Test material: 2 kinds of hot fix stones

Page 1 of 2

SUBJECT OF ANALYSIS

According to your order dated 09.12.2010 analysis should be carried out on the samples received on 29.12.2010.

RESULTS OF ANALYSIS

The results of the analysis we have carried out are summarized in the following tables.

SUMMARY

The analysed samples fulfil all tested parameters of Oeko-Tex® Standard 100/ I (products for babies and small children).



Swiss Textile Testing Institute
TESTEX AG


Dr. Elke Lorentzen
Manager Analytical Testing


Mary Rose Eglolf
Customer Service Oeko-Tex®

Enclosures mentioned
cc: Testex Seoul



STS 228

proven since 1846

TESTEX AG, Schweizer Textilprüfinstitut, Gotthardstrasse 61, Postfach 2156, CH-8027 Zürich
Telefon +41 44 206 42 42, Fax +41 44 206 42 30, zuerich@testex.com, www.testex.com

**TABLE OF RESULTS**

		OEKO-TEX® 100 Product Class I	Hot fix crystal	Hot fix pink		
HEAVY METALS						
Oeko-Tex® Standard 200, 3.1 (extr.)						
No. of tests			1	1		
Antimony	[mg/kg]	< 30.0	0.02	0.02		
Arsenic	[mg/kg]	< 0.2	< 0.01	< 0.01		
Lead	[mg/kg]	< 0.2	0.09	0.07		
Cadmium	[mg/kg]	< 0.1	0.01	< 0.01		
Chromium total	[mg/kg]	< 1.0	0.21	0.37		
Cobalt	[mg/kg]	< 1.0	< 0.01	< 0.01		
Copper	[mg/kg]	< 25.0	0.68	0.28		
Nickel	[mg/kg]	< 1.0	0.03	< 0.01		
Mercury	[mg/kg]	< 0.02	< 0.01	< 0.01		
Selen	[mg/kg]		0.08	0.12		
Zinc	[mg/kg]		3.89	4.30		
Tin	[mg/kg]		< 0.01	0.02		

TESTEX Zurich, 06.01.2011